
 

State Office of Administrative Hearings 
Kristofer S. Monson 

Chief Administrative Law Judge 

P.O. Box 13025 Austin, Texas 78711-3025 | 300 W. 15th Street Austin, Texas 78701 
Phone: 512-475-4993 | www.soah.texas.gov 

February 3, 2025 
 
TCEQ Executive Director VIA EFILE TEXAS 
 
HK Real Estate Development, LLC VIA EFILE TEXAS 
 
Freasier, LLC VIA EFILE TEXAS 
 
Office of Public Interest Counsel VIA EFILE TEXAS 

 
RE: SOAH Docket No. 582-23-21878 

TCEQ Docket No. 2023-0385-MWD 
Application by HK Real Estate Development, LLC for TPDES Permit 
No. WQ0016150001  

 
Dear Parties:  
 

Please find attached a Supplemental Proposal for Decision on Remand (PFD) 
in this case. 

 
Any party may, within 20 days after the date of issuance of the PFD, file 
[...]
under section 2003.047(i-2) is similar to one of production rather than proof in the 

sense of ultimate persuasion. The ALJs note that neither the statute nor TCEQ rules 

require the applicant to rely solely on the administrative record unless and until it is 

rebutted. Rather, the applicant may present any additional evidence to support the 

permit once the administrative record is admitted.16 To the extent an applicant does 

so, the S.B. 709 analysis, as a practical matter, could reduce simply to weighing the 

totality of competing evidence presented by both sides, as contemplated by 

section 2003.047(i-3), and determining whether the applicant carried its burden of 

proof on each contested issue. 

 

As noted previously, the Administrative Record was filed with SOAH and 

admitted into evidence. At the time, there were no objections to either the filing or 

the admission of the Administrative Record into evidence. Subsequently, however, 

the ED modified her position such that she no longer supports the issuance of the 

 
15 Accord 40 Tex. Reg. 9688 (Dec. 25, 2015) (explaining, in regard to TCEQ’s rules implementing S.B. 709, that because 
contested case hearings are similar to non-jury civil trials in district court, the evidentiary standard in contested case 
hearings for permit applications is preponderance of the evidence). 

16 Rule 80.117(c)(2) (the applicant, protesting parties, OPIC, and the ED may present evidence after admittance of the 
administrative record by the ALJ); see also Rule 80.117(b) (the applicant’s presentation of evidence to meet its burden 
of proof may consist solely of the filing with SOAH, and admittance by the ALJ, of the administrative record). 



 

8 

Supplemental Proposal for Decision on Remand 
SOAH Docket No. 582-23-21878, TCEQ Docket No. 2023-0385-MWD 

Draft Permit.17 OPIC argues that, because the ED changed her position: Applicant 

cannot rely on a prima facie demonstration; no presumption should apply; and 

Applicant alone, as the moving party, must bear the entirety of the burden under 

Rule 80.17 to prove by a preponderance of the evidence that the Application complies 

with applicable requirements related to the referred issues.18 Similarly, Protestant 

argues that Applicant “can no longer claim that the Draft Permit is protective of the 

environment.”19 

 

The ED argued that, because the Application was received after 

September 1, 2015, it is subject to the S.B. 709 framework. The ED added that “her 

position is not static and is informed by information obtained, developed, and 

analyzed from the time the application is submitted until the Commission issues its 

final order.”20 Applicant claims that the burden-shifting process did not change 

because of the ED’s new position and that Applicant was entitled to offer additional 

evidence to support the Draft Permit, as finding otherwise would infringe on its due 

process rights.21 

 

Nothing in the statute, TCEQ rules, legislative history, or the 

Interim Remand Order indicates that the presumption in section 2003.047(i-1) no 

longer applies when the ED changes her position after the prima facie demonstration 

 
17 ED’s Closing Brief (Br.) at 2, 3. 

18 OPIC Closing Br. at 7. 

19 Protestant (Prot.) Closing Br. at 5. 

20 The ED’s Brief to ALJs (Sept. 20, 2024) at 3. 

21 Appl. Closing Br. at 3; Appl. Reply Br. at 2-3. 



 

9 

Supplemental Proposal for Decision on Remand 
SOAH Docket No. 582-23-21878, TCEQ Docket No. 2023-0385-MWD 

has been established. The ED, in addition to her statutory duty to complete the 

administrative record, must actively participate in contested case permit hearings.22 

 

In this case, the Application, Draft Permit, and other materials were offered 

and admitted into the record. Even though the ED no longer supports the issuance 

of the Draft Permit, the ALJs find that the Draft Permit remains subject to the 

presumption, and that any evidence regarding the ED’s changed position on remand 

is considered as part of the rebuttal under section 2003.047(i-2). The burden of 

proof remains with Applicant to establish by a preponderance of the evidence that 

the Application would not violate applicable requirements and that the permit, if 

issued consistent with the Draft Permit, would protect human health and safety, the 

environment, and physical property.23 

 

Here, while not conceding that Protestant and the ED met their rebuttal 

burden, Applicant presented evidence beyond the Administrative Record regarding 

the referred issues. Accordingly, the ALJs have focused relevant portions of the 

analysis simply on whether Applicant met its burden of proof based on the totality of 

evidence ultimately presented. 

 

The Administrative Record, therefore, established a prima facie 

demonstration that: (1) the Draft Permit meets all state and federal legal and 

 
22 Tex. Water Code § 5.228(c). 

23 Rule 80.17(a), (c); 1 Tex. Admin. Code § 155.427. 



 

10 

Supplemental Proposal for Decision on Remand 
SOAH Docket No. 582-23-21878, TCEQ Docket No. 2023-0385-MWD 

technical requirements; and (2) a permit, if issued consistent with the Draft Permit, 

would protect human health and safety, the environment, and physical property.24 

B. WASTEWATER DISCHARGE PERMIT REQUIREMENTS 

Chapter 26 of the Texas Water Code requires a person who seeks to discharge 

wastewater into water in the state to file an application with TCEQ pursuant to filing 

requirements in 30 Texas Administrative Code chapter 305, subchapter C.25 TCEQ 

reviews the applications in accordance with 30 Texas Administrative Code 

chapter 281. Based on a technical review, TCEQ prepares a draft permit that is 

consistent with United States Environmental Protection Agency (EPA) and TCEQ 

rules, and a technical summary that discusses the application’s facts and significant 

factual, legal, methodological, and policy questions considered while preparing the 

draft permit. 

 

A domestic wastewater treatment facility in Texas is subject to wastewater 

discharge permit requirements. Standard requirements, which TCEQ has adopted 

specifically for use in such permits, are found in 30 Texas Administrative Code 

chapter 305, subchapter F. All wastewater discharge permits are also subject to 

regulations found in 30 Texas Administrative Code chapter 319, which require the 

permittee to monitor effluent and report the results as required in the permit. 

 
24 Tex. Gov’t Code § 2003.047(i-1). 

25 Tex. Water Code § 26.027(b). “Water in the state” is defined as  “groundwater, percolating or otherwise, lakes, 
bays, ponds, impounding reservoirs, springs, rivers, streams, creeks, estuaries, wetlands, marshes, inlets, canals, the 
Gulf of Mexico, inside the territorial limits of the state, and all other bodies of surface water, natural or artificial, inland 
or coastal, fresh or salt, navigable or nonnavigable, and including the beds and banks of all watercourses and bodies of 
surface water, that are wholly or partially inside or bordering the state or inside the jurisdiction of the state.” Tex. Water 
Code § 26.001(5). 



 

11 

Supplemental Proposal for Decision on Remand 
SOAH Docket No. 582-23-21878, TCEQ Docket No. 2023-0385-MWD 

TCEQ has adopted water quality standards, the TSWQS, applicable to 

wastewater discharges in accordance with section 303 of the federal Clean Water Act 

and section 26.023 of the Texas Water Code. These standards are found in 

30 Texas Administrative Code chapter 307. The TSWQS identify appropriate uses 

for the state’s surface waters (e.g., aquatic life, recreation, and public water supply), 

and establish narrative and numerical water quality standards to protect those uses. 

TCEQ has standard procedures for implementing the TSWQS, the 

Implementation Procedures (IPs), which are approved by the EPA.26 The TSWQS 

and IPs are used in reviewing permit applications. 

III. DRAFT PERMIT AND FACILITY 

The Draft Permit would authorize discharge from the Facility of treated 

domestic wastewater at a daily average flow not to exceed 0.06 million gallons per 

day (MGD) in the Interim I Phase, 0.12 MGD in the Interim II Phase, and 

0.18 MGD in the Final Phase. The Facility, which has not been constructed, will be 

located approximately 2,800 feet southeast of the intersection of County Road 320 

and State Highway 181 North in Wilson County, Texas. The Facility would serve the 

Richter Ranch subdivision.27 

 

The Facility would operate as a membrane bioreactor (MBR) wastewater 

treatment system, which combines conventional biological activated sludge 

 
26 Rule 307.2(e). 

27 Appl. Ex. 1 at 130, 132, 135-36, 240. 



 

12 

Supplemental Proposal for Decision on Remand 
SOAH Docket No. 582-23-21878, TCEQ Docket No. 2023-0385-MWD 

processes with membrane filtration.28 Treatment units in the Interim I Phase will 

include a mechanical auger screen, an anoxic aerobic tank, an aeration tank, an MBR 

basin, an aerobic digester, and a chlorine contact chamber. Interim II Phase treatment 

units will include two mechanical auger screens, two anoxic aerobic tanks, two 

aeration tanks, two MBR basins, two aerobic digesters, and two chlorine contact 

chambers. Treatment units in the Final Phase will include three mechanical auger 

screens, three anoxic aerobic tanks, three aeration tanks, three MBR basins, three 

aerobic digesters, and three chlorine contact chambers.29 

 

The Facility would be an activated sludge process plant operated in the 

conventional mode. Sludge generated from the Facility would be hauled by a 

registered transporter. The Draft Permit authorizes the disposal of sludge at a 

TCEQ-authorized land application site, co-disposal landfill, wastewater treatment 

facility, or facility that further processes sludge.30 

 

The Draft Permit stated that the treated effluent will be discharged to 

Sandpit Creek then to the San Antonio River in Segment No. 1911 of the 

San Antonio River Basin. The unclassified receiving water use is limited aquatic life 

for Sandpit Creek. The designated uses for Segment No. 1911 are primary contact 

recreation and high aquatic life use (ALU). The ED preliminarily found that the 

 
28 Appl. Ex. 1 at 239. 

29 Appl. Ex. 1 at 130. 

30 Appl. Ex. 1 at 130, 132. 



 

13 

Supplemental Proposal for Decision on Remand 
SOAH Docket No. 582-23-21878, TCEQ Docket No. 2023-0385-MWD 

effluent limitations in the Draft Permit will maintain and protect the existing 

instream uses.31 

 

In accordance with Rule 307.5 and the IPs, an antidegradation review of the 

receiving waters was performed. A Tier 1 antidegradation review preliminarily 

determined that existing water quality uses will not be impaired by this permit action, 

and numerical and narrative criteria to protect existing uses will be maintained. 

A Tier 2 review preliminarily determined that no significant degradation of water 

quality is expected in the San Antonio River, which has been identified as having high 

ALU, and that existing uses will be maintained and protected.32 The Facility will not 

be in the Coastal Management Program boundary.33 

 

Effluent limitations for the conventional effluent parameters (that is, Five-Day 

Biochemical Oxygen Demand or Five-Day Carbonaceous Biochemical Oxygen 

Demand (CBOD5), Ammonia Nitrogen (NH3-N), etc.) are based on stream 

standards and waste load allocations for water-quality limited streams as established 

in the TSWQS and the State of Texas Water Quality Management Plan (WQMP). 

ED’s staff (Staff ) reviewed the effluent limitations in the Draft Permit for 

consistency with the WQMP.34 

 

 
31 Appl. Ex. 1 at 114, 131, 135, 176, 267-68. 

32 Appl. Ex. 1 at 131, 175, 200. 

33 Appl. Ex. 1 at 132, 170. 

34 Appl. Ex. 1 at 131, 176, 201. The proposed effluent limitations are not contained in the approved WQMP. However, 
these limits will be included in the next WQMP update. Appl. Ex. 1 at 131. 



 

14 

Supplemental Proposal for Decision on Remand 
SOAH Docket No. 582-23-21878, TCEQ Docket No. 2023-0385-MWD 

The effluent limitations in all phases of the Draft Permit, based on a 30-day 

average, are 5.0 milligrams per liter (mg/L) CBOD5, 5.0 mg/L total suspended solids 

(TSS), 2.0 mg/L NH3-N, 63 colony forming units (CFU) or most probable number 

(MPN) of E. coli per 100 milliliters (ml), and 5.0 mg/L minimum dissolved oxygen 

(DO). The effluent shall contain a total chlorine residual of at least 1.0 mg/L and 

shall not exceed a total chlorine residual of 4.0 mg/L after a detention time of at least 

20 minutes based on peak flow.35 The ED preliminarily found that the end-of-pipe 

compliance with pH limits between 6.0 and 9.0 standard units reasonably assures 

instream compliance with the TSWQS for pH when the discharge authorized is from 

a minor facility, and included a prohibition of discharge of floating solids or visible 

foam.36 

 

The ED also preliminarily found that the discharge from the Facility is not 

expected to have an effect on any federal endangered or threatened aquatic or 

aquatic-dependent species or proposed species or their critical habitat. This 

determination was based on the United States Fish and Wildlife Service’s biological 

opinion on the State of Texas authorization of the TPDES.37 

 

Segment No. 1911 is currently listed on the State’s inventory of impaired and 

threatened waters (the 2020 Clean Water Act section 303(d) list). The listings are for 

impaired fish community from just upstream of the confluence with Sixmile Creek 

to the upper end of the segment. Segment No. 1911 is also listed for impaired 

 
35 Appl. Ex. 1 at 132, 136-38, 176, 201. 

36 Appl. Ex. 1 at 131, 136-38, 176, 201. 

37 Appl. Ex. 1 at 131, 177, 202. 



 

15 

Supplemental Proposal for Decision on Remand 
SOAH Docket No. 582-23-21878, TCEQ Docket No. 2023-0385-MWD 

macrobenthic community from just upstream of the confluence with Sixmile Creek 

to just upstream of the confluence with San Pedro Creek. The Facility will 

purportedly be discharging into a segment which is located downstream from the 

impaired segments and will, therefore, not contribute to the impairment of the 

segment.38 

 

Total Maximum Daily Load (TMDL) Project No. 34D has been approved for 

Segment No. 1911. On August 8, 2007, TCEQ adopted TMDLs for bacteria in the 

San Antonio Area, Project No. 34D. There are several municipal point sources in the 

watershed. The TMDL calculation relies on a 63 CFU/100 ml waste load allocation 

for the wastewater treatment facility. Effluent limits for these facilities should be set 

at 63 CFU/100 ml.39 Consequently, a concentration-based effluent limitation for 

E. coli of 63 CFU or MPN per 100 ml is included in the Draft Permit.40 

 

The ED preliminarily determined that the Draft Permit fully complies with all 

statutory and regulatory requirements, including the TSWQS, ensuring that the 

proposed discharge is protective of human health, water quality, animal and aquatic 

life, and the environment. Further, the ED preliminarily found that, if the surface 

water quality is protected, groundwater quality in the vicinity will not be impacted by 

the discharge. Thus, the limits of the Draft Permit are intended to maintain the 

 
38 Appl. Ex. 1 at 131, 176, 201. 

39 Appl. Ex. 1 at 131-32. The EPA approved the TMDL on April 21, 2009. This document describes a project developed 
to address water quality impairments related to bacteria for three streams located in and around the 
City of San Antonio: Salado Creek, Segment No. 1910; Walzem Creek, Segment No. 1910A; and the 
Upper San Antonio River, Segment No. 1911. 

40 Appl. Ex. 1 at 131-32, 176-77, 201-02. 



 

16 

Supplemental Proposal for Decision on Remand 
SOAH Docket No. 582-23-21878, TCEQ Docket No. 2023-0385-MWD 

existing uses, preclude degradation of the surface waters, and protect against 